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S UM IN.'.aSM A!..stY
Caring for a family during
pregnancy and birth is an
ideal opportunity for family
physicians to assess family
functioning and help the
family adjust to,the birth of a
new child. Stress and support
systems can influence the
course of pregnancy, including
obstetric and perinatal
outcomes. A family-centered
approach can help patients
during this critical stage of
family development.

RESUME
Les soins a la famille pendant
la grossesse et au moment de
la naissance constituent pour
les medecins de famille uhe
occasion unique d'evaluer !e
fonctionnement de la famille
et d'aider celle-ci a s'adapter
a la naissance d'un nouvel
enfant. Le stress et les
reseaux de soutien peuvent
influencer la grossesse et les
resultats des soins
obstetricaux et perinatals.
Une approche axee sur la
famille peut aider les patients
a franchir ce stade critique du
developpement familial.
(an Fam Ply*kn 1991;37:1905-1912.
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A family-oriented approach to pregnanCy care
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ARTICIPATING WN'ITH A FAMILY

Ds ] in the planning and birth of
a baby is one of the most re-
warding experiences in fam-
ily medicine. Physicians can

have an effect on patients and their families
during this critical stage of family develop-
ment.

The frequent prenatal visits over a few
months offer a unique opportunity to ob-
serve the family's strengths and coping abi-
lities. Over this time a relationship of trust
and understanding is built. Family-cen-
tered care is valuable, because lifestyle and
family health issues are critical to the preg-
nancy and care ofthe newborn. Stress, sup-
port systems, and family interaction can
influence the course of pregnancy, includ-
ing obstetric and perinatal outcomes.

Traditional prenatal care has been
based on a medical model. The physician
screens for such complications as pregnan-
cy-induced hypertension and intrauterine
growth retardation but rarely addresses the
health of the family unit and other health
promotion issues.

This article outlines a different approach
to prenatal, delivery, and postpartum care.
We offer specific suggestions for implerment-
ing a family-oriented approach throughout
each stage of pregnancy, childbirth, and the

Drs Carroll and Birmnger are Assistant Pnfessors
of Family and Communiy Medicine at the Uninersity of
Toronto and Mount Sinai Hospital, Ontario.

newborn period. The basic goal of fami-
ly-oriented pregnancy care is not only to de-
liver a healthy baby, but also to help parents
make the adjustments needed to provide the
best care for their new child.

DEVELOPMENTAL ISSUES
IN PREGNANCY
AND CHILDBIRTH
Birth is a critical stage for the young family
to weather, as the marital system makes
space for a new family member and the nu-
clear family realigns relationships with the
extended family.' "The couple must make
room in their relationship for the new in-
fant, while maintaining the intimacy and
sexuality of their marriage."2 Becoming
parents encourages couples to reflect on
and alter their relationships with their own
parents.
A woman's relationship with her hus-

band strongly influences her experience of
pregnancy. Gladieux3 reported that wom-
en's satisfaction with pregnancy was asso-
ciated with affection, discussion, and
mutual inclusion within their marriages.
Grossman3 showed that women who were
more satisfied with their marriages re-
ported fewer symptoms during pregnancy
and were better adapted at childbirth and
at 1 year after delivery. These women also
noted less anxiety and depression late in
pregnancy and at 2 months and I year after
delivery. Studies have shown that satisfac-
tion with (not just the presence of) an
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Data from McKay and Phillips.5

intimate relationship was significantly re-
lated to positive maternal attitudes; it was,
in fact, the most important predictor.3
Soule3 found that the quality of a man's
marital relationship before the birth is asso-
ciated with his approach to fathering.

Studies have shown an increased inci-
dence of depression and decreased marital
satisfaction after the birth of the first child.4
There are many stresses facing new par-
ents. Mothers, in particular, often suffer
from "role realignment." They can be con-
fused by the role expectations ofcontempo-
rary society, which often conflict with
internalized culture- and family-trans-
mitted expectations.' These stresses can re-
sult in feelings of inadequacy, anger, and
frustration and can be manifested in both
parents as emotional and physical distanc-
ing and inability to cope.
Men who lack confidence and have poor

nurturing skills tend to be more ambivalent
about the added responsibility of a child.'
They have trouble committing themselves
to the role of father. Temporary emotional
regression and childish behavior can occur
while they resolve their ambivalence over
their new role.

OPPORTUNITIES FOR FAMILY
INVOLVEMENT DURING
PREGNANCY CARE

Preconception
The preconception visit is an excellent op-
portunity to involve the couple in the fami-
ly-oriented approach to pregnancy care.
Both members of the couple need to be
present to determine any genetic or familial
disorders, such as Tay-Sachs disease or tha-
lassemia, which should be diagnosed before
pregnancy.

Having the couple together in your of-
fice gives you a chance to discuss a number
of other issues. How does each partner feel
about having a child? Is one member reluc-
tant? The attitudes of the extended family
toward children can be discussed and po-
tential areas of conflict uncovered. In this
visit, the physician has a chance to briefly
assess the couple's stage in the family life
cycle and how they have negotiated the
tasks of previous phases. This is an oppor-
tunity to uncover possible areas of conflict
or risk and to begin discussion.

1906 Canadian Family Physician VOL 37: September 1991



First prenatal visit
Family involvement is easily justified medi-
cally at this stage, to detect genetic, familial,
and medical risk. The physician can also use
the early prenatal visits to get acquainted
with the couple and to learn about their ex-
tended families and the parenting models to
which they are accustomed. Often, the fa-
ther will be sitting in the waiting room and
will appreciate an invitation to join you. A
genogram and family Apgar' can be com-
pleted in the early prenatal period.

Assessing the quality of relation-
ships. The quality of parent-child rela-
tions and marital relations in the family of
origin help to predict the marital function-
ing of parents of young children." A poor
marital history together with a poor
childrearing history in the family of origin
make couples most susceptible to increas-
ing differences in the way they view their
marriage after the birth ofa baby.6 Discrep-
ancy between husband and wife in the
quality of marital relationship and parent-
ing in the family of origin is often the best
predictor of stress in a relationship. A
mother from a deprived background often
has a very difficult time in pregnancy unless
her increasing dependency needs are met
by both her family and the health care
team. Ifthere are other children in the fam-
ily, the family physician will already have
knowledge of the couple's parenting skills
and the quality of the parent-child relation-
ship. Existing problems can be worked on
during the pregnancy in an effort to prevent
recurring dysfunctional behavior patterns.
In well-functioning families, parenting
techniques can be reinforced, in anticipa-
tion of expected challenges with a new
baby.

Couple visits allow the family physician
to explore the couple's current relationships
with their families oforigin and learn some-
thing about their own childhood. This in-
formation can help identify a high-risk
situation (Table 15). Raising issues in the in-
terviews can stimulate the couple to have
discussions at home about parenting, work
changes, and their marital relationship.
Unhealthy patterns of interaction are often
passed from generation to generation; early
intervention can help the couple and physi-
cian prevent family dysfunction.

Involving the father. There are many
opportunities to involve the father, includ-
ing prenatal visits, ultrasound examination,
prenatal classes, labor and delivery, post-
partum hospital visits, and well baby visits.
It is vital that he be actively included right
from the start.
A father's perceptions of his role are in-

fluenced by what society considers that role
to be, what he has learned as a child, and
what family members expect of him.
Health professionals are beginning to ac-
cept the idea that his partner's pregnancy
is an important event and, indeed, poten-
tially a crisis in a prospective father's life.

Many fathers want psychosocial support
from their family physicians during this pe-
riod.7 Williamson and English8 found that
family physicians knew more about stresses
and sources of emotional support for wom-
en than for their husbands. Fathers in the
study rated their physicians highly as a
source ofsupport, and the authors reported
that including the father in the prenatal vis-
its took no extra time.

May7 describes three emotional phases
through which men pass during pregnancy:
announcement, moratorium, and focusing.

Announcement: In the announcement peri-
od the pregnancy is suspected and then
confirmed. It varies in length from a few
hours to a few weeks. It is characterized by
great joy and excitement if the pregnancy
is desired, and pain and shock if it is not.

Moratorium: In the moratorium phase
many men put aside conscious thought
about the coming baby for a time. Length
varies from days to several months. The
main characteristic is emotional distance,
which could allow the man to work through
the ambivalence he feels about the baby.
Partly because they lack social supports for
the emotional impact of impending father-
hood, many men take a long time to pass
through this phase. Because the woman is
very emotionally involved in the pregnancy
at this time, marital tension and disrupted
communication patterns are frequent.

During this stage, men cannot see much
evidence of pregnancy. Quickening is an
important event for men. Listening to the
fetal heart at antenatal visits or attending
the ultrasound examination can make the
pregnancy more real to fathers and help de-
velop bonding.

Canadian Family Physician V'OL 37: September 1991 1907



Focusing In the focusing period, from the
25th week to the onset of labor, the father
increases his involvement with the preg-
nancy.

The family physician should recognize
and legitimize the father's reactions during
these phases. Physicians are also in an ex-
cellent position to alleviate many concerns
of expectant fathers, particularly concern-
ing the health of their wives and babies.

The father should be routinely invited
to all prenatal visits. Attendance at two vis-
its during the pregnancy is essential: early
on to deal with medical history and early
pregnancy issues, and toward the end to
discuss labor, delivery, and the postpartum
period. Fathers are usually very eager to
participate in prenatal care, but occasional-
ly a woman will state that her partner is re-
luctant or unwilling to attend. Confusion
about their role in prenatal care or rigid
work schedules can prevent fathers from
coming in. Physicians need to extend clear
invitations to fathers and to be flexible in
scheduling appointments.
A father's lack of attendance can indi-

cate low involvement in parenting or mari-
tal distress. In these cases, it is particularly
important to get the father in as early as
possible and to assess the marital relation-
ship and its effect on the pregnancy.

Once the couple is in the office, it is im-
portant to establish rapport with the father
at the beginning of the visit and to acknowl-
edge his importance throughout the preg-
nancy. The family physician might suggest
that the father have a physical checkup. It
has been reported that 20% to 40% of fa-
thers suffer from couvade syndrome, which
mimics symptoms of pregnancy.2 The ex-
amination gives the physician an opportu-
nity to evaluate physical and psychological
symptoms and to establish a relationship
with the father. This visit also acknowledges
that his health is important.2

Second trimester
"The second trimester is often a period of
calm and increased closeness between the
couple."2 This is usually a time when the
couple is enjoying pregnancy and the antic-
ipation of a baby.

Education. These visits are an opportuni-
ty for the family physician to educate the

family regarding a number of issues: mater-
nal and child health maintenance, normal
family development, and the role of the
family doctor.

Maternal and child health maintenance: Pre-
natal visits should be seen as an opportunity
for health education. Because parents often
are willing to make changes for the good
of the baby, this is a good time to talk about
smoking, alcohol, child development, acci-
dent prevention, and prevention of child
abuse. The father needs to be involved in
this educational process. Having both part-
ners present can improve retention of and
compliance with the doctor's advice.9

Normalfamily development: Physicians need
to educate couples about the normal
stresses that accompany transition to par-
enthood. The couple must clarify and ne-
gotiate expectations, tasks, and attitudes.
Couples should be encouraged to maintain
close intimate relationships, independent of
their roles as parents. The physician often
is able to make an early identification of
families in trouble.

The role ofthefamily doctor: As family physi-
cians, we need to emphasize our interest in
continuity of care, the "whole family," fam-
ily development, and the psychosocial as-
pects of health. The physician should be
seen as caregiver for all members of the
family.

WVe need to be explicit about our per-
spective on family systems. Patients do not
expect physicians to be concerned about
stress and emotional support. XVilliamson
and English" found that fathers were
unclear about their physician's interest in
anything other than biomedical, pregnan-
cy-related issues. XVhen the doctor ex-
pressed interest in anticipated role shifts,
financial concerns, support needs, and
physical health of the husband, relevant
discussion and education for the couple en-
sued. WVilliamson and English8 comment
that this discussion did not extend the time
of the prenatal visit. Furthermore, these
conversations expanded the family's expec-
tations of the physician for future care and
taught them the appropriateness of the
family physician's role in the care of the
family as a unit.

Life stresses and social support. Preg-
nancy is often a time of increased stress. It
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is not the time to move, renovate the house,
or change jobs - if there is a choice! Ques-
tioning about life stress and support systems
should be part of every prenatal visit.

Obstetric dfficulty: In 1986, Istvan'0 pub-
lished a critical review of the evidence re-
garding stress, anxiety, and birth outcomes.
Meta-analysis of 23 studies using global ob-
stetric difficulty as an outcome measure
found that stress or anxiety about a life
change was related to poor obstetric out-
come in 14 of the studies.

Norbeck and Tilden"' looked at life
event stress and obstetric complications.
Life change before pregnancy was related
to pregnancy complications. A composite
"emotional disequilibrium" score including
depression, anxiety, and self-esteem mea-
sures was related to infant complications.
Subjects in the group with several life
changes and little tangible support (materi-
al resources) had the highest rate of preg-
nancy and infant complications. Low
scores on life change and little tangible sup-
port were related to higher rates of labor
and delivery complications.

There is some evidence of a relationship
between life change and anxiety and pre-
mature delivery.'0 Berkowitz") showed that
mothers who delivered before term experi-
enced more major life events during the
first and second trimesters than full-term
mothers. Newton'0 showed that experience
of a major life event was associated with
both prematurity and low birth weight.

Unfortunately, the influence ofmaternal
cigarette smoking, alcohol use, and caffeine
consumption in mediating this relationship
was not examined in Berkowitz's study. A
previous study had shown that cigarette
smoking and alcohol use were higher in
women who delivered before term."' In
Newton's study, the relationship did not re-
main significant after controlling for smok-
ing. These findings are nevertheless
suggestive, and the possibility that experi-
encing a major life event contributed to
poor neonatal status either directly or me-
diated through increased frequency of be-
havior putting health at risk must be
considered.

Social support: Social networks and social
support play an important role in health,
as well as in individual decision making and
behavior. Normative expectations of signif-

icant others are important determinants of
behavior.'2 Social support is a strong pre-
dictor of satisfaction with the parent role
and infant care.'2 Social support can also
have a positive effect on health by moderat-
ing the effect of stress and by facilitating
coping.'2 Investigators have found that the
effects of social support are linked more to
perceptions of support than to the actual be-
havior of others.'2 Pregnancy can be seen
as a maturational crisis - a time when addi-
tional support is necessary for successful
crisis resolution.'2

The classic study in this area is one by
Nuckolls and colleagues.'3 They found
that, in the presence of high life stress be-
fore and during pregnancy, psychosocial
assets, including social support, were asso-
ciated with fewer complications. In their
sample, 910% of the women with high stress
levels and few psychosocial assets had com-
plications, compared with 33% ofthe wom-
en who, although they had similar high
levels of stress, also had many psychosocial
assets. In the absence of significant life
changes, the level ofpsychosocial assets had
no effect on pregnancy complications. The
authors concluded that psychosocial assets
perform a protective role during pregnancy
and that social support modifies potentially
pathologic effects of high stress.

lAhatphysicians can do: These studies have
many implications for intervention. By
strengthening the psychosocial assets
through intervention, such as counseling
and education, we might reduce the inci-
dence of complications. The family might
also respond to the physician's encourage-
ment to limit some life changes during
pregnancy. WVilliamson and English" have
demonstrated that stress decreases when
doctors provide information, discussion,
and reassurance. The health benefits of so-
cial support during pregnancy are general-
ly attributed to its role in mediating or
buffering stress. Social support can also in-
directly affect health by enhancing adher-
ence to healthy practices.

After the birth: Social support is an impor-
tant variable for breast-feeding success.
Among Anglo-American mothers, the male
partner has been shown to be the single
most important source of support in pro-
moting breast-feeding. ' Support from a
best friend was next most important.

Canadian Family Physician VOL 37: September 1991 1909



Among black Americans, only the best
friend was predictive ofbreast-feeding. The
woman's mother was the primary source of
social support for breast-feeding among
Mexican-American families. It is important
to determine who has this kind of influence
in a particular family.

Ramsey and associates'5 studied family
support in a prospective pilot study of 102
mother-infant pairs. This study showed that
infants of mothers who perceived their fami-
lies as disengaged or enmeshed weighed less
than those from moderately cohesive fami-
lies. A further prospective cohort study of
833 mother-infant pairs'6 showed that in-
fants of mothers who perceived their families
as dysfunctional weighed on the average
126 g less than infants born to women from
functional families, after adjusting for other
known determinants. Women who lived
alone were also found to have an increased
risk of a smaller baby. Living with the ex-
tended family was better, and living with a
husband was best.'5

The mechanism by which family dys-
function affects birth weight is unknown.
One could hypothesize that the family af-
fects nutrition or attendance at prenatal vis-
its. A dysfunctional family can act as a stress
producer, not absorber. Stress can lower
salivary IgA levels. Does it lower cervical
secretory IgA? Does stress compromise the
immune state, allowing for maternal intra-
uterine infections?

Third trimester
The third trimester is usually a time of an-
ticipation and anxiety concerning labor
and delivery and the new baby. "Acknowl-
edging and normalizing the impatience
and anxiety during this period can be very
helpful for couples."2

Prenatal visits during the second and
third trimester are an opportunity to in-
volve the other children in the family in the
pregnancy. A child can listen to the fetal
heart beat, feel the baby move, and talk
about the new baby. These visits also pro-
vide an unthreatening situation in which
the child can become comfortable with
physical examination and with you as the
family doctor. Involving siblings can help
with the bonding process, decrease jealou-
sy, and alleviate their fears about what
might happen to their mother in hospital.

At visits in the third trimester, it is help-
ful to review the usual events of labor and
delivery with the couple. Options for pain
management, labor positions, breast-feed-
ing, and circumcision should be discussed.
Third trimester visits are also a good time
to plan help and support for the mother
and new baby after discharge from hospi-
tal, including early discharge planning or
visits from the public health nurse.

Labor and delivery
There are many ways to involve the family
during labor and delivery. The labor nurse,
father, and other family members should
negotiate their roles in supporting the la-
boring woman. Long labor can be exhaust-
ing for both members of the couple, so
having additional family members at the la-
bor can provide more support for the moth-
er. The father's role should depend upon
the needs and desires of the woman. Some
fathers ask to cut the umbilical cord or to
touch the baby's head as it is delivering.
Many mothers appreciate immediate
skin-to-skin contact with their newborn and
nursing as soon as desired.

As physicians, we need to critically look
at all the procedures and interventions dur-
ing labor and delivery that do not facilitate
early bonding and good family functioning.
This topic is beyond the scope of this ar-
ticle, but a critical review of interventions
in obstetrics can be found in Effective Care
in Pregnancy and Childbirth.'7

After delivery
Postpartum hospital visits to the mother
and baby are an opportunity to both assess
and involve the family. Often the grandpar-
ents will be present at the time of a visit.
While meeting them, the family physician
can get a feel for a number ofissues, includ-
ing:
* how supportive they are of their chil-

dren's parenting abilities;
* their attitudes toward breast-feeding,

parenting, etc;
* conflicts between family members; and
* availability of family support (babysit-

ting, cooking, etc) for the new mother.
At the time of discharge, a meeting with

both parents can address concerns. Con-
ducting the discharge physical examination
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of the newborn at the bedside allows the
physician to explain normal and abnormal
findings. It is also an opportunity to express
confidence in the couple's competence as
parents. Postpartum and newborn instruc-
tions are reviewed, and the father's partici-
pation in the care of the child can be
discussed. Involving the father early on in
care of both his baby and his wife may en-
courage him to establish bonds and show
continuing interest.

Postpartum adjustment
The most critical areas of disagreement for
most couples are the use of time alone and
as a couple, and the division of labor.'
These conflicts need to be anticipated by
the family doctor and discussed at the
6-week postpartum visit. Sexual activity
should also be discussed with the couple to-
gether at this visit. XVomen will often expe-
rience a decreased interest in sex, possibly
related to hormonal shifts, mood changes,
fatigue, and pain.

Counseling is indicated when there is
reason to believe that a woman is particu-
larly vulnerable to postpartum depression.
Vulnerability factors include a history of
depression, especially postpartum depres-
sion, a history of depression in first-degree
relatives, and high levels of stressful life
events during pregnancy and after deliv-
ery.' The new father can also experience
emotional and physical discomfort, such as
increased fatigue, irritability, headache, dif-
ficulty concentrating, insomnia, nervous-
ness, and restlessness.'

The physician's role is to assess the
couple's coping abilities, highlight their
strengths, and give them anticipatory guid-
ance on some ofthe emotional changes and
reorganization that a baby brings. Know-
ing the family's adaptability and the family
and community resources at their disposal
will help the physician identify families that
are at risk of a dysfunctional transition to
parenthood.

CONCLUSION
One physician summed up the importance
of pregnancy and delivery to the family
when he said:
Thefamily begins with the relationship between a
man and a woman, but it is realt not afamily unit
until a child is born. Therefore the events immedi-

ately preceding and surrounding the birth ofa child
have great social importance for family develop-
ment.2

The transition to parenthood is a time
to prevent family dysfunction and the per-
petuation of unhealthy patterns from past
generations. The family physician who is in
tune with the major changes going on in a
family during this critical period can play
an important part in building family
strengths. A family-oriented approach that
cares for the social, emotional, and biolog-
cal needs of the entire family during preg-
nancy and birth sets the stage for
promoting a healthy family throughout the
life cycle. U

Requests for reprints to: Dr June Carroll,
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ketoconazole cream 2%

TOPICAL ANTIFUNGAL AGENT
ACTION: In vitro studies suggest that the antifungal properties of
NIZORAL (ketoconazole) may be related to its ability to impair the syn-
thesis of ergosterol, a component of fungal and yeast cell membranes.
Without the availability of this essential sterol, there are morpholog-
ical alterations of the fungal and yeast cell membranes manifested as
abnormal membranous inclusions between the cell wall and the
plasma membrane. The inhibition of ergosterol synthesis has been
attributed to interference with the reactions involved in the removal
of the 14-a-methyl group of the precursor of ergosterol, lanosterol.
INDICATIONS: NIZORAL cream 2% may be indicated for the topical
treatment of tinea pedis, tinea corporis and tinea cruris caused by
Trichophyton rubrum, T. mentagrophytes and Epidermophyton floc-
cosum; and in the treatment of tinea versicolor (pityriasis) caused by
Malassezia furfur (Pityrosporum orbiculare); and in the treatment of
seborrhoeic dermatitis caused by Pityrosporum ovale; and in the
treatment of cutaneous candidiasis caused by Candida albicans.
CONTRAINDICATIONS: NIZORAL cream 2% is contraindicated in
persons who have shown hypersensitivity to the active or excipient
ingredients of this formulation.
WARNINGS: NIZORAL cream 2% should never be employed for the
treatment of infections of the eye.
PRECAUTIONS: If a reaction suggesting sensitivity or chemical
irritation should occur, use of NIZORAL cream 2% should be
promptly discontinued.
Limited short term studies in animals and in human volunteers on
whom limited quantities of NIZORAL cream 2% were tested have failed
to demonstrate absorption of ketoconazole in detectable amounts. Due
to the teratogenic nature of the active ingredient, ketoconazole, cau-
tion should be exercised when NIZORAL cream 2% is administered
to pregnant or nursing women.
Cross sensitivity with miconazole and other imidazoles may exist
and caution is suggested when NIZORAL cream 2% is employed in
patients with known sensitivities to imidazoles.
ADVERSE REACTIONS: Short-term studies indicate that NIZORAL
cream 2% is well tolerated by the skin. During clinical trials, 43
(5.0%) of 867 patients treated with the cream and 3 (1.8%) of 167
patients treated with placebo reported side effects consisting mainly
of severe irritation, pruritus and stinging. One of the patients treated
with NIZORAL cream 2% developed a painful allergic reaction (swelling
of the foot).
SYMPTOMS AND TREATMENT OF OVERDOSAGE: There has been no
experience with overdosage of NIZORAL cream 2%. Treatment should
include general supportive measures.
DOSAGE AND ADMINISTRATION: When clinically warranted, therapy
with NIZORAL cream 2% may be initiated while results of culture and
susceptibility tests are pending. Treatment should be adjusted accord-
ing to the findings.
NIZORAL cream 2% should be applied to the affected and immedi-
ate surrounding area in patients with the following conditions:

CONDITIONS FREQUENCY DURATION
Tinea pedis once daily 4-6 weeks
Tinea corporis once daily 3-4 weeks
Tinea cruris once daily 2-4 weeks
Tinea versicolor once daily 2-3 weeks
Cutaneous candidiasis once daily 2-3 weeks
More resistant cases may be treated twice daily
depending on patient response.
Seborrheic dermatitis twice daily 4 weeks

The full course of therapy should be followed to reduce the possibil-
ity of recurrence. If however, there is no response within the
recommended treatment period, the diagnosis should be re-evaluated.
The safety of NIZORAL cream 2% has not been established with treat-
ment periods exceeding those recommended, therefore, treatment
must not exceed the recommended duration of therapy indicated above.
DOSAGE FORM: NIZORAL cream 2% is a white odourless cream con-
taining 20 mg ketoconazole per gram and is supplied in 30 g tubes.
Full Product Monograph available on request.
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Nicotine resin complex.
Anti-smoking aid.
Prescribing Information
INDICATION:
Nicorette Chewing Gum is designed to provide par-
tial substitution for the nicotine in cigarette smoke
and is intended as a temporary aid in cushioning
the patient against the psychopharmacological
trauma of withdrawal.
CONTRAINDICATIONS:
Nicotine is contraindicated in pregnancy because
of its known adverse effects on the fetus. Nicorette
is also contraindicated in breast feeding mothers,
as nicotine is excreted in breast milk. Nicorette is
contraindicated in non-smokers and in children.
PRECAUTIONS:
Nicorette may cause an exacerbation of symptoms
in patients suffering from inflammation or disease
of the oral cavity, gastritis, or peptic ulceration.
Nicorette should be prescribed with care in patients
with angina, coronary artery disease or peripheral
vascular disease.

Excessive weight gain is sometimes associated
with abstention from smoking. The mechanism for
this is believed to be the abstention from the oral
habit of cigarette smoking and its replacement by
increased intake of food. Forthis reason a patient
on Nicorette should be weighed at regular intervals
with modifications in diet as necessary.

Nicorette should be chewed slowly. Vigorous
chewing can enhance adverse reactions and
should therefore be avoided.
ADVERSE REACTIONS:
Nicorette can sometimes cause, in the early days of
treatment, canker sores, throat irritation, excessive
salivation and hiccups. However, these symptoms
are usually more frequent and severe with the 4 mg
than the 2 mg preparation. Nausea, vomiting,
belching, flatulence, and aggravation of dyspepsia
have been reported. Allergic skin reactions have
been reported on rare occasions. Nicorette may
stick to full or partial dentures, dental caps, or
bridges depending on the materials from which
they are made and other factors such as amount of
saliva produced, possible interaction with denture
adhesives, denture cleaning compounds, dryness
of mouth and salivary constituents. Should an
excessive degree of stickiness to dental work
occur, there is the possibility that, as with other
gums, Nicorette maydamage dental work. If this
should occur, the patient should discontinue its use
and consult a physician or a dentist, as the case
may require.
The severity of adverse reactions can sometimes

be diminished by avoiding vigorous chewing.
DOSAGE AND ADMINISTRATION:
Nicorette should be regarded as an adjunct to and a
pharmaceutical and psychological re-enforcer of a
program to quit smoking, and not as a long-term
nicotine substitute. Nicorette consumption should
be terminated over a one or two week period after
the smoking habit has been successfully broken.
However, it is strongly recommended that Nicorette
pieces be carried by the patient for up to three
months following cigarette abstention in case a
sudden overpowering urge to smoke occurs.
Dosage 2 mg: One 2 mg Nicorette piece to be
chewed slowly in place of a cigarette when there is
a craving to smoke. Up to 10 pieces perday is the
usual recommended dosage although in excep-
tional cases, up to 20 pieces per day may be
required.
Dosage 4 mg: One 4 mg Nicorette piece to be
chewed slowly in place of a cigarette when there is
a craving to smoke which is uncontrolled by 2 mg
Nicorette.
AVAILABILITY:
Nict*ette is supplied as a 4 mg (pale yellow) and 2
mg (fawn colour) square of a highly-spiced, chew-
ing resin, sweetened with sorbitol and packaged in
blister pack strips of 15 pieces and contained in
boxes of 7 strips (105 pieces).
Product monograph available on request.
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